

SOLD SUPERIOR SUPPLY & STEEL
 PO BOX 2087
 TO: LAKE CHARLES, LA 70602-2087

SHIP SUPERIOR SUPPLY
 217 DARNALL RD
 TO: NEW IBERIA, LA 70560-0000

NUCOR

BAR MILL GROUP JEWETT DIVISION

CERTIFIED MILL TEST REPORT

Ship from:
 Nucor Steel - Texas
 8812 Hwy 79 W
 JEWETT, TX 75846
 903-626-4461

Date: 14-Aug-2008
 B.L. Number: 496447
 Load Number: 116912

Material Safety Data Sheets are available at www.nucorbar.com or by contacting your inside sales representative.

NBMG-08 May 16, 2008

HEAT NUM. *	DESCRIPTION	PHYSICAL TESTS					CHEMICAL TESTS										
		YIELD P.S.I.	TENSILE P.S.I.	ELONG % IN 8"	BEND	WT% DEF	C	NI	Mn	Cr	P	Mo	S	V	SI	Cb	Cu

PO# =>	493523-8																		
JW0810357101	Nucor Steel - Texas	49,400	69,500	24.0%		.10	.76	.013	.030	.19	.27	.29							
JW08103571	5/8x12" FL 20' A36	341MPa	479MPa			.14	.12	.033	.002	.001									
	ASTM A36/A36M-05	45,500	65,400	27.0%															
	ASTM A709/A709M-07 GR 36	314MPa	451MPa																
	ASME SA36-2007 EDITION																		
PO# =>	493523-8																		

JW0810685301	Nucor Steel - Texas	60,900	77,400	20.0%		.11	.77	.019	.035	.19	.38								
JW08106853	2x2x1/4 Eq Ang	420MPa	534MPa			.19	.14	.047	.002	.009									
	20' A36/A529GR50	61,200	78,400	20.0%															
	ASTM A36/A36M-05	422MPa	541MPa																
	ASTM A529/A529M-05																		
PO# =>	493523-8																		

JW0810686702	Nucor Steel - Texas	55,400	71,900	22.0%		.12	.81	.016	.038	.21	.38								
JW08106867	2x2x1/4 Eq Ang	382MPa	496MPa			.15	.12	.041	.002	.010									
	20' A36/A529GR50	57,700	74,000	22.0%															
	ASTM A36/A36M-05	398MPa	510MPa																
	ASTM A529/A529M-05																		
PO# =>	493523-8																		

I HEREBY CERTIFY THAT THE ABOVE FIGURES ARE CORRECT AS CONTAINED IN THE RECORDS OF THE CORPORATION.
 ALL MANUFACTURING PROCESSES OF THE STEEL MATERIALS IN THIS PRODUCT, INCLUDING MELTING, HAVE OCCURRED WITHIN THE UNITED STATES. ALL PRODUCTS PRODUCED ARE WELD FREE. MERCURY, IN ANY FORM, HAS NOT BEEN USED IN THE PRODUCTION OR TESTING OF THIS MATERIAL.

QUALITY ASSURANCE: Ben Cave *Ben R Cave*